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Read all of this teaflet carefully before you start asiag this medicine,

PACKAGE LEAFLET: INFORMATION FOR THE USER

ate for for infusi

Bevaeizumab

Avastin 25 my/mt

Keep this leaflet. You may need to read it again,

If you have any further questions, ask your doctor or phannacisi,

This nedicine has been preseribed fur you, Do not pass it on to others. It may harm diem, even
iltheir symptoms are the sume as yuirs.

{Fany of the side effevts gets serious, vr it you notice any side effects rot Tisted in this keatlor,

please tell you doctor or phonnuwist. N
) PV 6750 AMP
. INFORMATION FOR PATIENTS AND CAREGIVERS
1. What Avastin is and what it is used for @
2. Before yon use Avastin ALIMTA® (uh-LIM-tuh)
3. How o use Avastin
4. Possible side efeets {pemetrexed for injection)
(5" ;."“’; o b "‘;‘f""" Read the Pacien Informarion that crunes wih ALIMTA before yoa i oot s each tiae e 63 wead wih
g unther informatiun ALIMTA, There sy he new aformatin. This kaflt doce aot ke the plece of taiking 6 your docwe sbect your mwedical condition
o rexernt, Talk o your doctes if you hawe sny questions doag ALIMTA.
. Whath MAMTA?
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PMDA’s site on the Internet
Information on NDA/sND Areview

* Search by date of approval is not possible
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AVASTIN
EPAR v far the pubil
This ..’m isu Y of the Ewr Public A Report (EPAR). 1t explains Tow

the Ce inve for Medicinal Prod; jnr H ¢ Use (CHAIP) assessed the studies performed, to
reuach thetr reconvirendations on how to usc the medicine,

If you need nore information abous your medical condirion or your treamment, read the Package
Leafles (also part of the EPAR) or conmtact your doctor or pharmecist. Y you want more
infarmation on the basis of the CHMP recommendations. read the Scientiflc Discussion (also part
of the EPAR).

What is Avastin?
Avastin is a concentrate for xolution for infusion (drip into a vein). It contains the active substance
bevacizutuab.

What Is A\nuin uscd for?

. \ senee " e ncul ol- stbriee an Y nnnw ,n.w! iy I Seaeate

N B '"‘»"»'cff Furthermore E S N
:One proposal is that the PMDA prepare A
‘a leaﬂet for: patxents (summary of the' review- report)
e s \JustastheEMEAdoes ‘
2 6

WRER25%6%F (6 A) 2009

—145—



